SEARS

OWNER'S
MANUAL

MODEL NO.
917.255551

Caution:

Read and follow
all Safety Rules

and Instructions
Before Operating
This Equipment

CRAFTSMAN

12.5 HP OHV

ELECTRIC START

38" MOWER

AUTOMATIC (HYDROSTATIC)
DRIVE

LAWN TRACTOR

» Assembly

» Operation

* Maintenance

« Service and Adjustment
* Repair Parts

Sears, Roebuck and Co., Chicago, IL 60684 U.S.A.




SAFETY RULES

a

REPAIRS.

CAUTION; ALWAYS DISCONNECT SPARK PLUG WIRE AND PLACE WIRE WHERE IT CANNOT CONTACT SPARK
PLUG TO PREVENT ACCIDENTAL STARTING WHEN SETTING UP, TRANSPORTING, ADJUSTING OR MAKING

A

IMPORTANT

SAFETY STANDARDS REQUIRE OPERATOR PRESENCE CONTROLS TO MINIMIZE THE RISK OF INJURY. YOUR UNIT iS EQUIPPED WITH SUCH
CONTROLS. DO NOT ATTEMPT TO DEFEAT THE FUNCTION OF THE OPERATOR PRESENCE CONTROLS UNDER ANY CIRCUMSTANCES.

TRAINING:

Know the controls and how to stop quickly. Read this owner's
manual and instructions furnished with attachments,

Do not allow children to operate the machine. Do not allow
adults to operate it without proper instruction.

Do not carry passengers. Do not mow when children and
others are around.

Do not atternpt to operate your vehicle or mower when not in
the driver's seat.

Always get on or off your vehicle from the operator's left hand
side.

The vehicle and attachments should be stopped and in-

spected for damage after striking a foreign object, and the
damage should be repaired before restarting and operating
the equipment.

PREPARATION:

Always wear substantial footwear. Do not wear loose fitting

clothing that could get caught in moving parts.

Clear the work area of objects {wire, rocks, etc.) which might

be picked up and thrown.

Disengage all attachment clutches before attempting to start

the engine.

Handle gasoline with care - it is highly flammable.

- Use approved gascline containers.

- Neverremovethefuel cap ofthe fueltank or add gasoline
to a running or hot engine or an engine that has not been
allowed to coal for several minutes after running. Never
fill tank indoors. Always clean up spilled gasoline.

- Open doors if the engine is run in the garage - exhaust
fumes are dangerous. Do not run the engine indoors.

Do not operate the mower without the entire grass catcher,

on mowers so equipped, or the deflector shield in place.

OPERATION:

Keep your eyes and mind on your vehicle, mower, and the
area being cut. Do not let other interests distract you,
Disengage power to attachments and stop the engine before
leaving the operator's position.

Disengage power to mower, stop the engine, and disconnact
spark plug wire(s) from spark plug(s) before cleaning, making
an adjustment, or repair. Be careful to avaid touching hot
mufiler or engine components.

Disengage power to attachments when transporting or not in
use.

Take all possible precautions when leaving the vehicle unat-
tended. Disengage the power take-off, lower the attach-
ments, shift into neutral, set the parking brake, stop the
engine, and remove the key.

Do not stop or start suddenly when going uphill or downhill.
Mow up and down the face of slopes (not greater than 15°),
never across the face.

Reduce speed on slopes and make turns gradually to pravent
tipping or loss of control. Exercise extreme caution when
changing direction on slopes.

While going up or down slopes, place gearshift control lever
in 1st gear position to negotiate the slope without stopping.

Never mow in wet or slippery grass, when traction is unsure,

or at a speed which could cause a skid.

Stay alert for holes in the terrain and other hidden hazards.

Keep away from drop-offs.

Do not drive too close to creeks, ditches, and public high-

ways.

Exercise special care when mowing around fixed objects in

order to prevent the blades from striking them. Never delib-

erately run vehicle or mower into or over any foreign objects.

Never shift gears until vehicle comes to a stop.

Never place hands or feet under the mower, in discharge

chute, or near any moving parts while vehicle or mower is

running. Always keep clear of discharge chute.

Use care when pulling loads or using heavy equipment.

- Use only approved drawbar hitch points.

- Limit loads to those you can safely control.

- Do not turn sharply. Use care when backing.

- Usecounterweight or wheel weights when suggestedin
owner's manual.

Watch out for traffic when cressing or near roadways.

When using any aftachments, never direct discharge of

material toward bystanders nor allow anyone near the ve-

hicle while in operation.

Except for adjustments, do not operate engine if air cleaner

or cover directly over carburetor air intake Is removed.

Removal of such part could create a fire hazard.

Do not change the engine governor settings or overspeed

the engine; severe damage or injury may resuit.

When using the vehicle with mower, proceed as follows:

- Mow only in daylight or in good adtificial light.

- Shut the engine off when unclogging chute.

- Check the blade mounting bolts for proper tightness at
frequent intervals.

Disengage power to mower hefore backing up. Do not mow

in reverse unless absolutely necessary and then only after

careful observation of the entire area behind the mower.

MAINTENANCE AND STORAGE

Keep the vehicle and attachments in geed operating condi-
tion, and keep safety devices in place and working.

Keep all nuts, bolts, and screws tight to be sure the equip-
ment is in safe working condition.

Never store the equipment with gasoline in the tank inside a
building where fumes may reach an open flame or spark.
Allow the engine to cool before storing in any enclosure.
Toreduce fire hazard, keep the engine freg of grass, leaves,
or excessive grease. Do not clean product while engine is
running.

Do not operate without a muffler, or tamper with exhaust
system. Damaged mufflers or spark arresters could create a
fire hazard. Inspect periodically and replace if necessary.
Under normal usage the grass caicher bag material is
subject to deterioration and wear. it should be checked
frequently for bag replacement. Replacement bags should
be checked to ensure compliance with the original
manufacturer's recommendations or specifications.

A

LOOK FOR THIS SYMBOL TO POINT QUT IMPORTANT SAFETY PRECAUTIONS.
IT MEANS - ATTENTION!!! BECOME ALERT!!! YOUR SAFETY IS INVOLVED.

2



12.5 HP 38" RIDING LAWN TRACTOR - - MODEL NUMBER 917.255551

SCHEMATIC *> -
RED O | I | | | (O)-—BlacK
BATTERY
RED .o. RED . RED
AMMETER FUSE 30 AMP. WHITE A STARTER
e () [ L_oucie
WHITE ¢ D L2

IGNITION

\/

SWITCH

RED
8SLUE
BLACK

BED

INDICATOR LIGHTS

(1) DEPRESS
FOOT PEDAL

®) DISENGAGE
ATTACHMENT

RED

(3) CHECK OIL
(4) LOW FUEL

Leco

1
]
T
| }
1 ! T
I 1 |
] 4 |
TILLER L X
‘CONNECTOR | B E!
1 ]
>——— 0L Q!
I )
I ACk:: 't
l_ 18 (
PTO %
CLUTCH/BRAKE
(DISENGAGED)I_ (PEDAL UP)
gV
BLACK
-------- | ELECTRIC
' 85 86 CLUTCH  gack
t 30: BLACK .
| I !
i 87A :
OPERATOR PRESENCE OPERATOR PRESENGCE
RELAY #2 ~ RELAY #1 BLACK
< -+
v
1 ]
, | @
K 1 BLACK !
1_ = = 1
————— IGNITION SPARK
Sl S o e
(NOT OCCUPIED) .
REGULATOR BLUE

28 VAC (MIN)
@ 3600 RPM.

r——==- 1
—&@)— NON-REMOVABLE l_BED_(' ) O—
CONNECTIONS ! '

AFTER FIRE
SOLENOCID

BROWN
—()— REMOVABLE Heiiiniely !
HEADLIGHT
CONNECTIONS SWITGH
r===-=-- |
) : RED @ RED HEAD LIGHTS
|
- - -
- ! @ 1 L
LOW FUEL SENSOR ) .
(TANK FULL) . @ BLUE l = i
[ [
D| | H e @ PSI LOW-PRESSURE
cl) | (B SWITCH
(ENGINE OFF)
IGNITION SWITCH =
F || [I A 87 WIRING INSULATED CLIPS
POSITION CIRCUIT PTO SWITCH 87A
ON B+L OFF B+E.C+D 30 SERVICING QF UNIT, THEY
START B+5+L on SACsF RELAY SHOULD BE REPLACED TO

31

PROPERLY SECURE YOUR WIRING



12.5 HP 38" RIDING LAWN TRACTOR - - MODEL NUMBER 917.255551

REPAIR PARTS
ELECTRICAL

M~

-

47 {7 )

F -~
’
/ Lk, g
‘ G L
/
/ \ |
S-S T T T s T T N 4 A N
|

__\ ! AW %j, m U T
_ : SR - AE- - R T
/r.il\\{\l...?ﬂ ||||| p \{Y /‘r@\. 1 _\AQ\\l \\\\\ ,/\

A
=)

)

2
Jw

Y~ pm»
" __ %I AL ) ) "(..r I m ] N
Ny : 7)) e B _
| e ayod N S| (7
] I \\..\_\ﬂ \\\l“.u)ﬂ/lﬂ % .1. >
“ o M@ a0\ \
= 3
| . /@ s )
N S R A
| 4 /’/ (I M/Ja E \hﬁ
wad |1 / D %‘
— S\
. ._@%guuuguuuuuvuuvuuuuvg.uu%@u- N\er
- A

B
|

Sh
G|

37

32



REPAIR PARTS
12.5 HP 38" RIDING LAWN TRACTOR - - MODEL NUMBER 917.255551

ELECTRICAL
KEY PART DESCRIPTION KEY PART
NO. NO. NO. NO.

1 7662J Bulb, Light 27 121305X

2 127441 Harness, Light Socket 28 121433X

3 108824X Fuse, 30 Amp 28 7192)

4 109748X Relay 30 126828X

5 110712X Switch, Light 31 128855X

6 126019X Switch, PTO 32 123198X

7 4022) Nut, Hex 33 4799l

8 109310X Molded Key 34 126835X

9 123620X Cover, Key Switch 35 110143X
10 124211X ignition, Nut 36 109553X
11 102972X Switch, Ignition 37 51144
12 124083X Cover, lgnition Switch 38 2751R
13 102501X Wire, Loop 39 719J
14 235R Ciip, Insulator 40 108081X
15 STD532575 *Bolt,Carriage 1/4-20 x 7-1/2 41  126773X
16 7603J Tray, Battery 42 STD551125
17 105687X Tube, Battery Tray 43 STD541225
18 109596X Clamp, Hose 44 STD522505
19 125803X Battery 45 8TD551225
20 STD522507 *Bolt, Hex 1/4-20 x 3/4 48 STD541425
21 STD551025 *Washer 9/32 x 5/8 x 16 Ga. 47 STD601005
22 3TD551125 *Washer, Lock 1/4 48 74780408
23 STD541025 *Nut, Hex 1/4-20 43 73680400
24 121264X Caps, Battery -- 128343
25 102476X Guard, Terminal -- 101539X
26 4207J Cable, Ground

DESCRIPTION

Switch, Seat
Ammeter
Tie, Cable
Sensor, Fuel, Low Level
Bushing, Rubber, Low Levei Sensor
Nut, Wing 1/4-20
Cable, Battery
Assembly, Light Package
Bulb, Dashboeard Light
Switch, Interlock, Clutch Pedal
Cable, Starter
Clip, Fuel Line
Cover, Terminal
Solenoid
Harness, Ignition
*Washer, Lock 1/4
*Nut, Jam 1/4-20
*Bolt, Hex 1/4-20x1/2 Gr. 5
*Washer, Lock Ext. Tooth 1/4
*Nut, Keps 1/4-20
* Screw, Hex, Tap 10-24 x 1/2
Bolt, 1/4-20 x 1/2
Nut, Crownlock 1/4-20
Manual, Owner's
Sheet, Instruction, Tractor 15°
Slope

*STANDARD HARDWARE - - PURCHASE LOCALLY

NOTE: All component dimensions given in U.S. inches
1inch = 25.4 mm

A B c D
(&) 42
® a3 a4 47 a8
45 B a9
@ 46

33



34

SISSVYHD

16SS6Z 216 HIGWNN T3AON - - HOLDVHIL NMYT ONIQIH .8€ dH S°¢L
S1HVvd HIvd3d



vl
82 (=)
BY (=961 (D :@2@

9 H &)
(T
12 8.\,2@ p2(=
25 o0 ) = Y=
ZLES o B,
_— = v
L M 1975 9 ﬁ ..n.. m
S W=y, — @ =
4 O d4 N N 1 rH 5 4 a 9 a8
4NN 2E-01# sdey NN 00015668, B9 u_am JOLLIRUOIE) X9EPOLL 92
"sayou| 91 X p/€ X ZE/6 JOUSBM »  G20156QLS S9 updg 'den X8EZrel sz
"S'N Ul ueAlb suoisuawIp uauodwon |y g LON Ew\% Lovcwm .wﬁwtow_ﬂoum.coo BW@M@M .wm "BY) E.m MLW “w_wﬁwo m_mcmmm,_;b omm mmmm_m mm
xgl|- ! Hoq « a H
ATIVOO0T 3SVYHOHNG-IHVAMOHYH QYVYAONYLS. s X1v.921 09 Alquiessy sueT X620veL 22
uaisuspy 'Buudg XO¥OvZl 65 ‘BO ZI X 9I/EL X ZE/E | IBYSEM ZIELELEL 12
{(1epued seey) ysN ‘ledeq 0262k — "HT ‘j0Md ‘1930818 XPLBEZL 6% Buudg
(tepusd jucid) uones ‘jeasq X¥2690F — ‘H'H ‘lond 1exoeig XEIBEZL LS [eaioH AAH 34007 Jeusem .  SZL1SSALS 6
(‘H'H pooH) ‘edias ‘leseq X2442921 — WNOW Youms 1exoelg P ATANR "H'H 1snipy ‘[eaneN ‘ereld X/6892% 81
(‘H1 pooH) ‘ediig ‘leseg X824921 —— Jaoedg LBYOEL ES ¥/E X 02-4/1 xeH od AR LV TA 7 AAY
amgoo“_ uosse.dwoy) jesg ‘Buudg X0vie2Zi 2% ‘H'H '1sesi004 X¥a¥sol 91
Jepun) uoiej[eIsu| Jeg essq XSI2igt — weod ‘ding X1S212L IS "HY ‘isenood XSOPSOL St n
«8€ ‘9pIS 5ISSBYY '[B28Q X092921 — %207 ‘ebue|4 e8le xaH NN X926821 0§ 2/l X DZ-P/1 X@H U4 o8 .« SOSZISALS ¥Il @
ex.g/yain|g ‘[eseq roosr — 8/ X 02-¢/1 ebelued Jjog L1b0S02L &Y Jepued ‘leyoe.g X£28601 £l
juoid ‘)| ‘[eoaq X6.i921 — D v X L XZEEL Joysem PLOIELEL QY /1 X 91-8/¢ llod
Jspued jeey ‘leseq Xegs921 —— eulT Bnd ‘dyn HIGZ IF ‘PIYL "PH JBYSEM XBH ‘MBIIS B0306FLL  2)
(8pIS POOH) AHO dH 521 1808Q X8//921 —— 'BE) 0L X | XZE/L1 OYSEM 0l9LLI6L 9P 91-8/E ®OOUMCID 1NN« ZEFLPSALS |
4NN #2-8/8 xOH ul4 INN 009019EL 84 1eeg 195 ‘epIg xXg2Hrel  Sv av 2/1
8/E UIOOL "X OO UBUSBM . LEZISSALS 27 jJewiwoln HIGlE8 PP X 8# XaH ¥20ouepds ‘Me.ds 80BOEQLL  OL
leoedg Xi2hvel 9L 1898 ‘ued X¥62¥Zl BE b/E X 91-8/6 XOH Uld ‘WOB .« 20/€2501S 6
L X81-91/S XeH ‘Meiog 91606121 G2 lgqmelq] X90ELSL  LE lapus X665921 @
1581004 ‘ped X99PS0IL  ¥1 Alqwessy sisseys X299921 9g leag ‘Buudg X1givel L
ONN 02-¥/1 Yo0luMOID ‘NN 00v089¢. €1 UDIAN “joelg ‘1eusem X6¢¥21L SE 81-9L/S ¥o0UMOID NN, LEVLYSTLS 9
Bundg * 18ysem X68L01t 22 0Z-¢/1 BuuBley yos 1N X068921 ¥£ 81-91/g Jep|noys og X625501 S
ONN 02-t/1L iepjnoys 4o rs0as 12 deug ‘Buiysng X8¥Z12l Ef leag ‘10A|d 1exoeIg X959921
touog ssedAg ‘uiy X8./8921 0L Ajqwessy pooH Xseorel 2e L X91-8/¢ |loY
ssedAg ‘louo) Xt5992L 69 leey] ‘lolsjeq XG99€Z1 1E ‘PAYL "PH JBUSBAA ‘X1 ‘MBIOS 91906¥L1L €
perelnsuy ‘diin HliLF B89 Je8H ‘pooH ‘ples XZ¥e9ZL 0P #/€ X 9L-8/¢ llod
/L X ZE-0L# uolAN leLoiey eAIY XEE622L 62 ‘PIUL "PH JBYSEM *X8H ‘MBI0G TI906vLL 2
Peel ued pelo|S 'MaIoS . SOOLISALS 49 "B 9| X /4 X ZEE IOYSEM 91¥16061L 82 leag X928921 |
‘ON °"ON ‘'ON 'ON ‘ON 'ON
NOILdIYOS3q 1Hvd A3M NOILdIHOS3a lUvd A NOILdIH2S3a LHYd A3
SISSYHD

155552°£16 HIEWNN TIAOW - - HOLOVHL NMVY1 DNIQIY .8€ dH S21
S1HVvd HIvd3d



REPAIR PARTS
12.5 HP 38" RIDING LAWN TRACTOR - - MODEL NUMBER 917.255551

DRIVE

OPTIONAL EQUIPMENT
Spark Arresler Kit

36



REPAIR PARTS
12.5 HP 38" RIDING LAWN TRACTOR - - MODEL NUMBER 917.255551

DRIVE
KEY PART DESCRIPTION KEY PART
NO. NO. NO. NO.
1 13200300 Elbow, 90° 3/8-18 NPT 49 S5TD571810
2 13280336 Nipple, Pipe 50 7733J
3 128784X Engine 12.5 HP Modsl No. 51 125638X
CV12.5S Type No. 1438 52 105710X
4 M010208025 Screw M8 x 1-1/4 x 25mm 53 STD541437
5 121749X Washer 25/32 x 1-1/4 x 16 Ga. 54 123205X
6§ 19111610 Washer 11/32x 1 x 10 Ga. 55 12000039
7 124196X Muffler 56 110812X
B 126577X Keeper, Centerspan 57 123789X
9 126589X Link, Pump Control 58 105709X
10 73040400 Nut 1/4-28 Nylock 59 123102X
11 126855X Pin, Roll, Metric 60 STD523715
13 126912X Assembly, Friction Pack 61 123766X
14 126576X V-Belt, Drive 62 105706X
15 121232X Cap, Spindle 63 101326L
16 121187X Bracket, Mounting, Hydro 864 19211616
17 126649X Bracket, Transaxle 65 126910X
18 123583X Key, Square 2.5x.1845/.1865 66 17480612
18 74760508 Bolt, Hex 5/16-18 x 1/2 67 17490616
20 1211889X U-Bolt 3/8-16 x 2-7/8
21 121199X Spacer, Split 88 STD523707
22 121748X Washer 25/32 x 1-5/8 x 16 Ga. 69 STD523710
23 106108X Rim, Rear 70 STD533707
24 STD581075 *E-Ring 71 STD561210
25 126736X Cover, Wheel 72 8TD551037
26 STD551131 *Washer, Lock, Hvy Helical Spring 73 STD541437
27 65139 Stem, Valve
28 5091892 Cap, Valve 74 STD5H41237
29 MO10110100 Bolt, Hex M10x 1.5 x 100 75 4497H
30 126197X Washer 15/32 IDx 1-1/2 OD x 1/4 76 105730X
31 STD551143 *Washer, Lock 7/16 77 126592X
32 108218X Clutch, Electric 78 126639X
33 109841X Puliey, Engine 79 126590X
34 17030808 Screw, Spiderlock, Hex #8 x 1/2 80 126811X
35 18111212 Washer 11/32 x 3/4 x 12 Ga. 81 126591X
36 123674X Idler, Flat 82 STD581050
37 44704 Spacer 83 STD551231
38 19131312 Washer 13/32 x 13/16 x 12 Ga. 84 STD523727
39  109070X Keeper, Belt 85 121851X
40 121218X Keeper, Belt, Engine L.H. 86 7152J
41 109169X LLecator, Clutch 87 STD541431
42 110422X Spring, Brake Return 88 STD533107
43 74760516 Bolt, Hex 5/16-18 x 1 89 127073X
44 106888X Spring, Rod Brake — 126779X
45 126634X Red, Brake
46 123533X Cover, Pedal
47 120183X Bearing, Nylon
48 122424X Shaft, Foot Pedal Assembly
B c D E F G H J L
| (206 &5ty
S e "l
= =
& 26 ©)35 (£)38(= 5305 S
o s

*STANDARD HARDWARE - -

DESCRIPTION

*Pin, Roll 3/16x 1
Cap, Plunger
Rod, Brake, Park
Link, Clutch
*Nut, Lock 3/8-16
Retainer, Belt
Ring, Klip
Washer, Hardened
Arm, ldler
Spring, Return, Clutch
Bracket, Clutch
*Bolt, Hex 3/8-16x 1-1/2
Pulley, Idler
Bearing
Deflaector, Muffler
Washer 21/32 x 1 x 16 Ga.
Spring, Extension
Retainer, Spring
Screw, Hex, Washer Hd. Thrd. Roll
3/8-16 x|
*Bolt, Fin Hex 3/8-16 x 3/4 UNC
*Bolt, Hex 3/8-16 x 1
= Bolt, Carriage 3/8-16 x 3/4
* Pin, Cotter 1/8 x 3/4
*Washer 13/32 x 13/16 x 16 Ga.
* Nut, Lock Hex W/Washer Insert
3/8-16
*Nut, Hex Jam 3/8-16
Clip, Hairpin
Keeper, Belt, Engine
Lever, Control Assembly
Grip, Knob
Bushing, Pivot L.H.
Tire, Rear
Washer, Shim
*E-Ring
* Washer, Lock Exiernal Tooth
*Bolt, Hex 3/8-16 x 1-3/4
Spark Arrester Kit
Tube (not furnished with tractor)
*Nut, Lock 5/16-18
*Bolt, Carriage 5/16-18 x 3/4
Strip, Foam
Decal, Wheel Cover

PURCHASE LOCALLY

NOTE: All component dimensions given in U.S. inches
1inch = 25.4 mm



REPAIR PARTS
12.5 HP 38" RIDING LAWN TRACTOR - - MODEL NUMBER 917.255551

STEERING AND FRONT AXLE

30



REPAIR PARTS
12.5 HP 38" RIDING LAWN TRACTOR - - MODEL NUMBER 917.255551
STEERING AND FRONT AXLE

KEY PART DESCRIPTION
NO. NO.
1 126532X Dash
2 74180512 Screw, Truss Head 5/18-18 x 3/4
3 STD541431 *Nut, Keps 5/16-18
4 109816X Nyliner, Snap In
5 126235X Control, Throttle
6 108171X Support, Battery
7 126684X Washer 5/8 x 1/4 x 16 Ga.
8 124417X Boot, Steering Shaft
9 126709X Saddle
10 17490608 Screw, Hex Washer Hd. Thrd. Roll
3/8-16 x 1/2
11 2751R Clip, insulated
13 126805X Insert, Steering Wheel
14 STD541350 * Nut, Lock, Hex, Jam 1/2-20
15 100712K Washer 2-1/4
16 121472X Wheel, Steering
17 100711L Adapter, Steering Wheel
18 STD5H51125 *Washer, Lock 1/4
19 71070410 Screw, Socket Hex 1/4-20 x 5/8
20 126938X Bumper, Hood
21 71141008 Screw #10-24 x 1/2
22 STD611005 * Screw, Hex Tapping #10-16 x 1/2
24 124373X Bushing, Steering
25 1240386X Bracket, Steering
26 17490612 Screw, Hex Washer Hd. Thrd. Roll
3/8-16 x 3/4 Type TT
27 B6266H Bearing, Thrust
28 124034X Gear, Sector
29  124035X Shaft, Support
30 12000029 Ring, Klip
31 57079 Washer, Hardened
32 124038X Shaft, Steering,
33 122819X Screw, Special
34 126735X Cover, Wheel!
35 17490512 Screw, Hex Washer Hd. Thrd. Roll
5/18-18 x 3/4
36 124033X Shaft, Pittman
37 105663X Support, Saddle, Rear
38 105664X Suppert, Saddle, Front
39 74761060 Bolt, Hex 5/8-11x 3-3/4

KEY PART DESCRIPTION

NO. NO.

40 105669X Axle, Front

41  110438X Spacer, Bearing, Front Axle

42 73901000 Nut, Lock, Flange 5/18-11

43 17490508 Screw, Hex Washer Hd. Thrd. Roll
5/16-18x 1/2 Type TT

44 124037X Gear, Pinion

45 3366R Bearing

46 121334X Rod, Tie

47 19111216 Washer 11/32 x 3/4 x 16 Ga.

48 STD551131 *Washer, Lock Hvy. Helical Spring

49 S5TD541531 *Nut, Hex, Nylon 5/16-24 UNF

50 STD551137 *Washer, Lock 3/8

51 73610600 Nut, Fin Hex 3/8-24 UNF

52 124032X Link, Drag

53 105656X Spindle, L.H.

54 105654X Spindle, R.H.

55 278H Fitting, Grease

56 9040H Bearing, Grease

57 106732X Rim, 6" Front

58 59192 Cap, Valve

53 65139 Stem, Valve

60 126810X Tire, Front

61 121749X Washer 25/32 x 1-1/4 x 16 Ga.

63 59904 Tubs, Front (Not furnished with
tractor)

64 121748X Washer 25/32 x 1-5/8 x 16 Ga.

66 126641X Tool Box, Limited

68 19272016 Washer 27/32 x 1-1/4 x 16 Ga.

69 121232X Cap, Spindle

70 73731000 Nut, Keps #10-24 UNC

—— 108456X Decal, Instruction (Dash Panel)

— 128775X Decal, Dash Panel

— 126779X Decal, Wheel Cover

— 126781X Decal, Parking Brake (Dash Panel)

— 126782X Decal, Steering Wheel Cap

*STANDARD HARDWARE - - PURCHASE LOCALLY

NOTE: All compeonent dimensions given in U.S. inches

39

1inch = 25.4 mm



REPAIR PARTS
12.5 HP 38" RIDING LAWN TRACTOR - - MODEL NUMBER 917.255551

LIFT ADJUSTMENT

27

40




REPAIR PARTS

12.5 HP 38" RIDING LAWN TRACTOR - - MODEL NUMBER 917.255551

LIFT ADJUSTMENT

KEY PART DESCRIPTION
NO. NO.
1 126971X Rod, Lift, Adjustment
2 126652X Knob, Height Adjust
3 STD541237 *Nut, Hex, Jam 3/8-18
4 STD541437 *Nut, Crownlock 3/8-16
5 19131016 Washer 13/32x5/8 x 16 Ga.
6 110807X Nut, Speciai
7 STDB01005 * Screw, Hex, Tapping, #10-24 x 1/2
8 2876H Spring
9 123549X Cap, Fuel
10 128829X Tank, Fuel
11 101335K Line, Fuel
12 124028X% Grommet
13 123487X Clamp, Hose
14 17490612 Screw, Hex Washer Thrd. Roll
3/8-16 x 3/4
15 19091418 Washer 9/32 x 7/8 x 16 Ga.
16 122795X Panel, Dash L.H.
17 121794X Cover, Access
18 1262786X FPanel, Dash R.H.
18 19211416 Washer 21/32x 7/8x 16 Ga
20 STDE81062 *E-Ring
21 124385X Button, Plunger
22 122512X Spring, Compression
23 17490412 Screw, Hex Washer Thrd. Roll
1/4-20 x 3/4
24 STD5B0907 *Pin, Cotter

25 110810X Trunnion, Depth Stop

26 120183X Bearing, Nylon

27 19151216 Washer 15/32 x 3/4 x 16 Ga.
28 12000037 Ring, Klip

28 123933X394 Pointer, Height Indicator

30 122516X Shaft, Lift

31 120529X Washer, Nylon .44 x .75 x 032.
32 122364X Plunger

KEY PART

NO.

33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63
64
65

*STANDARD HARDWARE - -

NO.

126640X
493SM
110029X
110447X
110448X
121598X
105848X
121699X
106308X
STD5410650
9135R
19171518
4921H
105864X
123935X
74780516
STD551131
19112410
123934X
73710700
122514X
1056767X
STD541343
STD533707
108236X
739280600
110739X
123650X
105736X
STD551025
105838X
105839X
127057X
127074X

DESCRIPTION

Grip, Handle
Retainer, Spring
Link, Lift
Trunnion, Lift
Link, Lift, Adjustable
Arm, Suspension R.H.
Bolt, Shoulder 3/8-16
Arm, Suspension L.H.
Trunnion, Lift, Lower
*Nut, Hex 1/2-13
Retainer, Spring
Washer 17/32x 15/16 x 16 Ga.
Retainer, Spring
Bracket, Suspension
Plug, Hole
Bolt, Hex Fin 5/16-18UNC x 1
* Washer, Lock Hvy Helical Spring
Washer 11/32x 1-1/2 x 10 Ga.
Scale, Height Indicator
Nut, Crownlock 7/16-20
Rod, Assembly, Lever
Pin, Groove
*Nut, Hex Jam 7/16-20
*Screw 3/8-16 x 3/4
Bracket, Switch
Nut, Flangelock 3/8-16
Washer, Spring
Stud, 1/4 Tumn
Shield, Heat
*Washer 9/32 x 5/8 x 16 Ga.
Retainer, 1/4 Turn
Receptacle, 1/4 Turn
Strip, Foam
Decal, Lift Lever

PURCHASE LOCALLY

NOTE: All component dimensions given in U.S. inches
1inch = 25.4 mm



12.5 HP 38" RIDING LAWN TRACTOR - - MODEL NUMBER 917.255551

- REPAIR PARTS
38" MOWER

o
=
\

42



REPAIR PARTS
12.5 HP 38" RIDING LAWN TRACTOR - - MODEL NUMBER 917.255551
38" MOWER

KEY PART

NO.

CONOHN bW —

NO.

106085X
121458X
84174
STD541437
19111216
STD533106
105896X
110452X
106734X
106735X
106736X
105304X
129762
105744X
4921H
108835X
STD541431
109598X
109597X
STD533107
109503X
109504 X
STD523722
1271682X
106802X
123688X
106513X
110445X

DESCRIPTION

V-Belt
Housing
Runner, R.H.

* Nut, Lock 3/8-16
Washer 11/32 x 3/4 x 16 Ga.
* Bolt, Carriage 5/16-18 x 5/8

Bracket, Deflector

Pushnut

Spring, Deflector

Rod, Hinge

Defiector, Shield

Cap, Slesve
Link, Parallel

Pin, Hinge, Front
Spring, Retainer
Pin, Hinge, Rear

*Nut, Lock 5/16-18

Bracket, Lift R.H.
Bracket, Lift L. H.

Support, Arm

Stop, Deck, Front

Arm, Idler
Spacer
Pullsy, Idler

*Bolt 3/8-16x 2

Washer, Wear 1/16"

Plate, Support Mandrel L.H.

* Bolt, Carriage 5/16-18 x 3/4

KEY PART DESCRIPTION

NO. NO.

35 121687X Mandrel Assembily

36 100668L Plate, Support Mandrel

37 17490620 Screw, Hex Washer Hd. Thrd. Roll
3/8-16 x 1-1/4

38 19131210 Washer 13/32 x 3/4 x 10 Ga.

39 1212863X Blade

40 19132012 Washer 13/32 x 1-1/4 x 12 Ga.

41 8TD551137 *Washer, Lock 3/8

42 §STDG23715 *Bolt, Hex 3/8-24 x 1-1/2Gr. 5

43 102727X Spring, Extension

44 STD551037 *Washer 13/32x 13/16 x 16 Ga.

46 STD533712 * Bolt, Carriage 3/8-16 x 1-1/4

47 7631J Runner, L.H.

48 19111016 Washer 11/32 x 5/8 x 16 Ga.

49 108673X Bracket, Susp., Rear, L.H.

50 STDS33707 *Bolt, Carriage 3/8-16 x 3/4

51 105857X Bracket, Susp., Rear, R.H.

- - 108882X Decal, Belt Installation

-- 3713J Decal, Instruction, Caution

-- 121343X Decal, Cut Finger

122217XReplacement Deck Assembly (Complete)

*STANDARD HARDWARE - - PURCHASE LOCALLY

NOTE: All component dimensions given in U.S. inches

1inch =25.4 mm



REPAIR PARTS
12.5 HP 38" RIDING LAWN TRACTOR - - MODEL NUMBER 917.255551
TRANSAXLE AND PUMP ASSEMBLY

KEY PART DESCRIPTION
NO. NO,

19092016 Washer 9/32 x 1-1/4 x 16 Gauge
STD551125 *Washer, Lock, Heavy Helical Spring
STD551131 *Washer, Lock

121188X Bracket, Pnt. Mounting, Differential

STD522507 * Bolt, Hex 1/4 - 20 UNC x 3/4 A
126578X Fan, Hydro, 7°

126579X Pulley, Transaxle

121211X Standoff , Fan, Hydro
126581X Guard Assembly, Belt
--- Differential Assembly (See pages 46 & 47)
--- Pump Assembly (See page 45)
STD523145 * Bolt, Hex, Fin 5/16 - 18 UNC x 4.5
121323X Reservoir Pump
STD541431 * Nut, Crownlock 5/16- 18
73680400 Nut, Crownlock 1/4 - 20 UNC
STD523707 *Bolt 3/8-16x3/4
STD541437 *Nut 3/8 - 16 UNC

[ R N G Y
NOMPEWR=OQOEEONOOTAEWRN -

*STANDARD HARDWARE - - PURCHASE LOCALLY

NOTE: All component dimensions given in U.S. inches. 1inch = 25.4 mm

44



REPAIR PARTS

12.5 HP 38" RIDING LAWN TRACTOR - - MODEL NUMBER 917.255551
SUNDSTRAND PUMP ASSEMBLY MODEL NUMBER BDU-10S

KE

Y PART
NO. NO.

122756X
122716X
122745X
122715X
122700X
122699X
122767X
122747X
122717X
122748X
122749X
127146X
122770X
122771X
127147X
122773X
122722X
122750X
127148X
122723X
127149X

OVERHAUL
SEAL KIT

COMPLETE
PUMP ASSEMBLY

DESCRIPTION

Shaft, Pump
* Ring, Retaining
Bearing, Ball
* Spacer
*Seal, Lip
* Ring, Retaining
Bearing, Cradle
Bearing, Journal
*Seal, Lip
Arm, Trunnion
Guide, Slot
Housing Kit, Transmission
Bearing, Thrust Ball
Plug, Pipe
Center Section Kit
Bearing, Needle
*Seal, Lip
Shaft, Motor
Swashplate, Variable
* Seal, Lip
Block Kit, Cylinder (PUMP)

45

KEY PART

NO.

32
36
37
38
39
40
41
42
46
47
50
51
52
55
58
59
60

61

NO.

127150X
127151X
122786X
122718X
122731X
122730X
122728X
127152X
122787X
122752X
122788X
122789X
122754X
127153X
122727X
122780X
127154X

121430X

DESCRIPTION

Block Kit, Cylinder (MOTOR)
Plug, Plastic
Pin, St. Hdls.

* Gasket, Center Section
Filter
Washer, Thrust
Spring, Helical Compression
Check Valve Kit
Plug, St. Thd.
Screw Socket Head Cap
Washer, Thrust
Pin, Spiral
Plug, St, Thd.
Bypass Valve Kit
Adhesive Label, Bar Coded
Plug, St. Thd.
Overhaul Seal Kit, BDU-10
Includes: iiems marked with * and
O-Rings for Check Vaives and
Bypass Valve
Complete Pump Assembly



REPAIR PARTS

.255551

12.5 HP 38" RIDING LAWN TRACTOR - - MODEL NUMBER 917

AGRI-FAB TRANSAXLE MODEL NUMBER 486.121431X

@8
SELETTVE

®

ASSOMBLY $62700

46

ASSEMBLY J62760

M52 DURINA “07 CREASE 20 OZ



Ww $°Gzg = youl | ayelg ‘osiq Xp99gel &

Sayou] ‘g ul cm>_m SuoIsuawip Jusuodwos 1Y ‘310N 0N ‘eig XEQ9gZL  vE
Bunenioy axeig ‘uid X299221 €€
s18jdwo) Alquisssy a|xesue. ) Xievlgl --- loleMoy axelg Wy X099zZ2Z1 2¢
induj ‘yYeys ‘Alquessy X18692+ 99 290" X 88" X £¥E" 1BI4 I9YSBAA X66922+ €
uojdnpay ‘iean) 'Alquisssy X086921 59 v2-91/G 8fiseD 'INN X£8922L O
0E0° X Q'L X 06 1E|d Joysep X6./6921 -- - 18100 ‘ulg X969221L 62
020" X 0°L X QS 1B|4 '18Ysep X8/6921 +9 0F0" X | X 29" 18] 48USEAA XvsazelL - - -
Jb/1 %007 Buuds peay Ssysep X226921 €9 090 XSZL'| X 29' 124 'iaysepm X81922ZL ---
('z002) 8se8In O-BULNG ‘84S X9/69Z1 29 GO X | X 29 Jeld 1aysep X190€21 82
ssealn ‘|eag XE£90€2L 19 W00 /| uoluld Indu] ‘1ear) X592z 42
v/L X 2E/E 1amo( 'uid X290€2L 09 v/E X 02-%/} UDBJ/M XaH ‘MaI0g X05922 92
0E0" X 0'L X 29" 1Bld UBYSsem X2592gt 65 8/G X 2E/E 0id-1H ‘Aay X6¥92Z1 SZ
W&/t X WBL/E lloY ‘ulg X/8922. 89 Q€0 X 8/1-1 X 8/G 1Bl ‘Jaysepm X8¥922L 2
%007 Bunds b/ toysepn X989221 /S 1snuyL ‘Bunieag Xiv922L €2
G2l X692 X 91/S| laysem XG8922) 95 a|paap ‘Bunesg X9v9z2l 22
pesH aienbg ‘jog Xvy89221L SS Buueag indu| ‘Buisnop XSv92zlL 12
100} 2| uoluld eau( ‘1ean X£89221 +S «81/2 Buy Bunnelsy X¥¥9z2i 02
02/l XaH ‘INN X289221 E£S Buiy 'deug XEr9221L 61
yloo] /it pue g ‘Jesn XG/6921 2§ Indu| ‘yeys Xerozel 81
Buiidno) XBEBLZL 1S .8/S X 82-v/| peeH xio ‘Jog Xiv9zZL 4L
lsoedg X689221 0S Ul00 ] 2/ lenuaiayiq ‘1esn X0¥9zZZL 9l
050 X 0'L X 29" 1E|d ‘Jausep Xie0ggt --- abue|4 ‘Bunesg X¥€9221 Si ™~
OP0 X 0'L X 29 1BI4 ‘19ysem XrGogzl 69 [enustayiq ‘Alqwassy Buisno XEE€922L Pl N
PO/L X ¥/1-| X 8/5 'Bag isniy) azuoig X090£2L 8% 1snuy] ‘Buuesg X1€922L €1
alpaaN 'Ouueag X6S0821 Lt Buy ‘deug X62922L gl
anIg ‘yeus XSi9g21 of pMg ‘malag X889221 L1
1829 Y00 | I/M Uollid ‘Yeys X¥i922L S¥ $S01D) ‘YByS X92822L Ol
lleg ‘Buuesg X£29221 vy 02-2/ L Udled/Mm wep xaH ‘inN X5292Z1 6
Ireg ‘Buueag XZ86921 €©F JaUW ‘Jean Xv2eczt 8
00'€ X 02-v/1 del-jes xaH ‘mslog X1L49221 ev Jaup ‘iesn X£29224 /£
00'Z X 02-¥/1 de|-jjag xaH ‘Mai0g X04922F ¥ 0E0° X 8/1-| X ¥/€ 1B]4 '19USEAA X22922l 9
002 X 02/} Yoled/m XaH ‘Mal0g X990€21 OF ileg ‘Buueeg Xit2gzggl S
axeig ‘yond X89922 6¢ "H'H 8|xy X02922L ¥
¥ond ‘aeld X/99z21 8¢ "H 21Xy X91922L €
0S'L X 02-¥/1 XoH ‘masag X99922) /€ "H'H ieH ‘Buisnoy X5i9221 ¢
B/G X aL/E 0id-1H ‘Aa) XG90€Z1 9¢ "H1 deH ‘BuisnoH Xv192et |
'ON 'ON ‘ON 'ON
NOILdIHOS3a JHYd AN NOILdIHOS3a 1HYd A3N

X1Ev121'98F HIAWNN TIAOW FTXVSNVYHL 8v4-[HOY
1SSS52°216 HIAWNN TIAON - - HOLOVHL NMVY1 DNIAIY .8€ dH S'2ZL
S1HVd Hivd3d



REPAIR PARTS
12.5 HP 38" RIDING TRACTOR - - MODEL NUMBER 917.255551
ENGINE KOHLER - MODEL NUMBER CV12.5S, TYPE NUMBER 1438

—.—1
o

AIR INTAKE/FILTRATION &3
4
1 1234101 Knob, air cleaner cover ®
2 1209606 Cover, air cleaner
3 1210001 Wing nut L
4 X-25-63 Washer, plain 1/4 5
5 1208308 Precleaner, element
6 1208305 Element, air cleaner
7 1207203 Stud, mounting plate
8 12086 01 Screw, mtg. plate stud
9 1204102 Gasket, air cleaner
10 12094 01 Base, air cleaner

ENGINE CONTROLS

12 079 03 Linkage, choke

12 237 01 Clamp, cable

5M-0645020 Screw, hex. hd. M6 x 1.0 x 20 (2)

SM-0545016 Screw, cable clamp

12 536 01 Control, speed assembly (Includes
6-8)

SM-0443025 Screw

12089 11 Spring

12 089 04 Spring, choke return

12 089 12 Spring, governor

10 SM-0641060 Nut, governor arm M6 x 1.0

11 SM-0842025 Screw, governor armMe x 1.0 x 25

12 1209005 Lever, governor

13 25158 09 Bushing

14 1207904 Linkage, throttie

15 2515808 Bushing

[EaRos RNy} M oWh)—

48



REPAIR PARTS
12.5 HP 38" RIDING TRACTOR - - MODEL NUMBER 917.255551
ENGINE KOHLER - MODEL NUMBER CV12.5S, TYPE NUMBER 1438

BLOWER HOUSING & BAFFLES

1 SM-0545010 Screw, mounting M5 x 0.8 x 10 (14)
2 12146 01 Plate, blower housing
3 1206301 Baffle, cylinder barrel
4 12096 01 Cover, starter
5 1202704 Housing, blower
6 1206302 Baffle, carburetor
7 1231303 Grommet, blower housing
8 1206303 Baffle, cylinder head
CRANKCASE
Block, cylinder (Use Short block
part # 12 522 02)
1 1203203 Seal, crankshaft
2 1203001 Beg)ring, crankshaft (Std.) (Flywheel
en
12 030 02 Bearing, crankshaft (.25)
12 030 03 Bearin?, crankshaft {.50)
3 1244502 Strap, lifting
4 SM-0839025 Screw, lifting strap
5 1238003 Dowel, locating (4)
6 1201002 Camshaft assembly (Includes 7)
7 1208905 Spring, actuating
8 1242201 Shim, camshatft
12422 02 Shim, camshaft (A.R.)
12422 03 Shim, camshaft (A.R.)
12 422 11 Shim, camshatft (A.R.)
12 422 12 Shim, camshaft (A.R.)
12 422 06 Shim, camshaft (A.R.)
12422 07 Shim, camshaft (A.R.)
9 1214404 Shaft, balance
10 1287401 Piston w/Ring Set {Std.)
12 874 02 Piston w/Ring Set (.25)
12 874 03 Piston w/Ring Set (.50)
11 1201802 Retainer, piston pin (2)
12 12108 01 Ring Set (Std.)
12108 02 Ring Set (.25)
12108 03 Ring Set (.50)
13 12 067 01 Connecting Rod %Std.)
12 067 02 Connecting Rod (.25)
14 12 380 01 Pin, governor regulating
15 1204305 Gear, governor assembly
16 SM-0631005 Washer, governor gear thrust
17 12144 02 Shaft, governor gear
18 5213908 Plug, cup
19 12 144 01 Shaft, governor cross
20 SM-0631015 Washer, governor shaft
21 1203201 Seal, governor cross shaft
22 X-25-102 Washer, plain
23 1238004 -  Pin, governcr hitch

49




REPAIR PARTS
12.5 HP 38" RIDING TRACTOR - - MODEL NUMBER 917.255551
ENGINE KOHLER - MODEL NUMBER CV12.5S, TYPE NUMBER 1438

CRANKSHAFT

1 1201402 Crankshaft

FUEL SYSTEM
1 1285301 Kit, carburetor w/gaskets (Includes 17 1208909 Spring, idle fuel
6,7,14-29) 18 1214603 Plate, throttle
2 1231305 Grommet 18 25086 27 Screw, throttle plate (2)
3 1204101 Gasket, carburetor (2) 20 12144 09 Shaft, throttle w/lever & seal
4 1226501 Deflector, heat 21 1214408 Shaft, choke
5 1231301 Grommet 22 1208910 Spring, choke return
6 1204101 Gasket, carburetor 23 1214602 Plate, choke
7 1204102 Gasket, air filter 24 12337 01 Jet, main
8 M-0829122  Stud, carburetor M6 x 1.0 x 110 (2) 25 1275702 Kit, float
9 4815401 Clip, fuel line 26 1204105 Gasket, bowl
10 SM-0641060 Nut, carburetor M6 x 1.0 (2) 27 12104 01 Bowl, fuel
11 2535320 Hose, fuel 28 1204106 Gasket, bowl ret. screw
12 X-426-9 Clamp, fuel line {2) 29 1208605 Screw, fuel bowl
13 4505001 Filter, fuel
14 12368 01 Needle, idle NOT ILLUSTRATED
15 12089 09 Spring, idle speed 12 757 01 Kit, carburetor repair

16 12086 04 Screw, idle speed adj. 12 755 09 Kit, high altitude jet




REPAIR PARTS
12.5 HP 38" RIDING TRACTOR - - MODEL NUMBER 917.255551
ENGINE KOHLER - MODEL NUMBER CV12.5S, TYPE NUMBER 1438

STARTING SYSTEM

SM-0839065 Screw, bendix starter M8 x 1/25 x
65.5 (2)

12 468 01 Washer (2)

12 098 05 Starter assembly (Includes 4-10)

12755 12 Kit, drive (Includes 5)

12 755 06 Kit, drive parts

12 227 01 Cap, drive end

12 170 02 Armature

12 086 02 Screw, hex. flange

12 243 (1 Cap, commutator end (Includes 10)

10 4875515 Kit, brush

NOT ILLUSTRATED
52 357 01 Lubricant, starter

—

W~ kwMN

OIL PAN/LUBRICATION —1
1 1203801 Dipstick
2 1215302 O-Ring, upper oil fill tube
3 1212304 Tube, oil fill
4 SM-0545020 Screw, oil fill tube M5 x 0.8 x 20
5 12153 M 0O-Ring, lower oil fill tube
6 1216202 Screen, oil pick-up 2
7 12086 03 Cover, oil pick-up screen o ;—s
8 SM-0545016 Screw, screen cover %———-10
9 SM-1039025 Screw, oil pump relief valve bracket 3— 8e—t¢ i
M10 x 1.5 x 25 1

12126 02 Bracket, oil pump relief bracket
12 089 03 Spring, oil pump relief valve

12 462 01 Piston, oil pump relief valve

12 208 01 Body, oil pump relief valve

52 050 02 Filter, oil

12 136 01 Adapter

X-75-23 Plug
52 099 06 Switch, oil pressure
X-75-10 Plug, sq. hd. solid 3/8 N.P.T.F. (2)

12 393 01 Pump, oil
12032 04 O-Ring, cil pump cover

’\)—L—‘—LA—L—L—L—L—L“L
OO ~IOHN LN =D

21 12096 02 Cover, oil pump

22 SM-0545016 Screw, oil pump cover M5 x 0.8 x
16 (3)

23 1203203 Seal, ail (P.T.O. end)

24 SM-0839045 Screw, oil pan M8 x 1.25 x 45 (12)

25 1219909 Pan, oil

51



REPAIR PARTS

12.5 HP 38" RIDING TRACTOR - - MODEL NUMBER 917.255551
ENGINE KOHLER - MODEL NUMBER CV12.5S, TYPE NUMBER 1438

EXHAUST
1 M-0829036  Stud, exhaust manifold M8 x .25 x
20 (2)
2 1204103 Gasket, exhaust manifold
3 SM-0841080 Nut, muffler mtg M8 x 1.25 (2}
4 12126 11 Bracket, muffler
5 1244501 Strap, lifting
6 SM-0645025 Screw, lifting strap M6 x 1.0 x 25 (3)
Short Block 12 522 02
Gasket Set 12 755 01
IGNITION/ELECTRICAL
1 SM-1040045 Screw, flywheel mounting
2 5246815 Washer, flywheel mtg. screw
3 1218201 Screen, grass
4 SM-0639016 Screw, fan mounting (4)
5 1211201 Spacer, fan (4)
6 1215701 Fan
7 X-42-15 Key
8 4140309 Rectifier-regulator
9 SM-0639016 Screw, rectifier-regulator M6 x 1.0 x
16 (2)
10 236802 Connector, rectifier-regulator
11 236473 Connector (3 contact)
12 12025 01 Flywheel assembly
13  SM-0544025 Screw, stator mounting M5 x 0.8 X

25 {4)

i,

8
N

14

15
16
17
18
19
20
21

SM-0545010

12 154 02
41 085 07
1213202
X-728-1
SM-0545010
12 584 01
SM-0545020

‘t i
o S .

@/3

Screw, stator harness clip M5 x 0.8
x 10

Clip, statcr harness

Stator - 15 amp

Spark plug

Clip, kil lead

Screw, lead clip

Medule, ignition

Screw, ignition module M5 x 0.8 x
20 (2)

NOT ILLUSTRATED

2551805

12 518 01

Lead, black, rectifier to connector
(5" - 14 gauge uninsulated push on
tab terminals)

Lead, white, ground to kill




REPAIR PARTS

12.5 HP 38" RIDING TRACTOR - - MODEL NUMBER 917.255551
ENGINE KOHLER - MODEL NUMBER CV12.5S, TYPE NUMBER 1438

CYLINDER HEAD/VALVE/BREATHER

1 1231801 Head, cylinder

2 1235101 Lifter, vaive (2)

3 1241101 Rod, push (2)

4 1204104 Gasket, cylinder head

5 1201701 Valve, intake (Std.)

12 017 02 Valve, intake (.25)
6 1201601 Valve, exhaust {Std.)
12016 02 Valve, exhaust (.25)
7 1211204 Spacer, head bolt exhaust port
8 M-1040080 (Sgrew, cylinder head MO x 1.5 x 80
5

9 5201801 Retainer, spring (2)
10 1208915 Spring, exhaust valve (green)
11 12173 01 Cap, valve spring (2)
12 1275503 Kit, retainer (2
13 12089 01 Spring, intake valve
14 1203202 Seal, valve stem
15 X-426-9 Clamp, hose (2)

18—
| ”
17— 15 l '
16 15

16
17

18
19

20
21
22

23
24
25

NOT ILLUSTRATED

53

12 326 03
SM-0645020

12 096 07
SM-0545010

1201801
12 402 01
SM-0642025

12186 01
12126 05
12 144 03

12 755 02
12 522 02
12 755 01

Hose, breather

(Screw, valve cover M6 x 1.0 x 20
3

CC)JVE'F, valve w/nipple

Screw, breather reed ret,

M5 x 0.8 x 1

Retainer, breather reed

Reed, breather

Screw, rocker bridge M8 x 1.0 x 25
(2)

Arm, rocker (2)

Bridge, rocker arm

Shaft, rocker arm

Kit, cylinder head
Short Block
Gasket Set




SERVICE NOTES

54



